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The following sample(s) was/were submitted and identified by the client as:

Sample Description
Sample Receiving Date
Testing Period

Test Performed

Test Requested

Test Result(s)

Conclusion

Signed for and on behalf of

: PISTON

-JUN., 22, 2017

+JUN. 22, 2017 TO JUN. 28, 2017

: SELECTED TEST(S) AS REQUESTED BY APPLICANT

: 1. DURABILITY TEST (AS PER CLIENT'S REQUEST)
2. MAXIMUM LOAD TEST (AS PER CLIENT'S REQUEST)

: FOR FURTHER DETAILS, PLEASE REFER TO THE
FOLLOWING PAGE(S)

: THE TEST DATA WERE PROVIDED TO CLIENT FOR
THEIR OWN ANALYSIS.
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SGS-CSTC Stamlards Technical Services (Shanghai) Co., Ltd.
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Melody Zhang
Authorized Signatory
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Test Report No.:'em Date: JUN. 28, 2017

Test Conducted:

1. Durability test (As Per Client’s Request)
Number of Tested Sample: 1 piece

Requirement: Sample shall have good performance under 12kg load after test.
Test method:

1) Check the sample for any damage;

2) Place the sample on the even floor;

3) Apply 12kgf on the gas spring, let it work a whole distance;

4) Repeat step 3 for totally 2000cycles;
5) Check and record the sample for any damage.
Result: Pass.

2. Maximum Load Test (As Per Client’s Request)

Number of Tested Sample: 1 piece

Test Method:

1) Check the sample for any damage;

2) Place the sample on an even test floor;

3) Gradually increase the weight of the load until the sample was broken;

4) Record the max load when broken.
Test result:
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Sample description Max load(N)
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Test Report

Sample Photo:

No.. PR = Date: JUN. 28,2017 Page:3of 3

Received sample

SGS authenticate the photo on original report only

***End of Report***
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